OPEN AND ACCEPTING ORDERS VIA THE WEBSITE FOR DELIVERY / COLLECTION. SHOWROOM OPEN FOR COUNTER SERVICE.

SIP 01943 6" x 10" Belt Disc Sander

Once you have the corresponding part number, please use the search box (top of page) for price, availability and to order.

Drawing Ref Description Part No
1 Sanding Belt 152x 1219mm 60 Grit 
  Sanding Belt 152x 1219mm 80 Grit
  Sanding Belt 152x 1219mm 120 Grit
2 Bed WD02-00004
3 Knob WD02-00005 
4 Washer WD02-00006 
5 M4x8 Bolt WD02-00007 
6 M6 Nut WD02-00008 
7 Fence
8 Fence Support
9 Lock Pin For Fence Support
10 M6 Nut WD02-00008
11 5mm Lock Washer WD02-00013 
12 M6x10 Screw WD02-00014 
13 4x16 Selt Tapping Screw WD02-00015 
14 Switch Housing
15 No-Volt Release Switch KJD12
16 4x16 Screw WD02-00015
17 Bearing Cap WD02-00018
18 Sleeve
19 Pin WD02-00020 
20 Drive Drum
21 Rear Switch Housing Cover  
22 10" Sanding Disc 60 Grit - Coarse
  10" Sanding Disc 80 Grit - Coarse 06861 - Discontinued 
  10" Sanding Disc 120 Grit - Medium 
  10" Sanding Disc 150 Grit - Fine 
23 M6x10 Screw WD02-00027 
24  Sanding Disc 
25  Sanding Disc Support  
26  M4x45 Screw  WD02-00030 
27  Sanding Disc Guard 
28  Sanding Disc Cover Guard 
29  M6 Hex Nut  WD02-00008
30  M6 x 16 Bolt  WD02-00034 
31  Table Frame Bracket 
32  Table Support 
33  Table 
34  Dust Port 
35  4x20 Self Tapping screw  WD02-00039 
36  Clamp Handle  WD02-00040 
37  Carrying Handle 
38  M6x16 Screw  WD02-00034 
39  Main Base  WD02-00042 
40  Motor Cover 
41  Sanding Belt Safety Guard 
42  4x12 Self Tapping Screw  WD02-00045 
43  M6x150 Screw  WD02-00046 
44  Rubber Sleeve WD02-00047 
45  Support Stem  WD02-00048 
46  Lock Base Sander Belt 
47  Motor 
48  M8x16 Bolt  WD02-00051 
49  Lock Washer  WD02-00052 
50  Motor Drive Pulley 
51  Washer (big)  WD02-00054 
52  M6x12 Bolt (left)   WD02-00055 
53  Belt Cover 
54  Timing Belt 
55  Drive Pulley 
56  M5x40 Hex Socket Cap Screw  WD02-00059 
57  Bearing Support  WD02-00060 
58  Sander Lock Plate 
59  M8x25 Hex Socket Cap Screw  WD02-00062 
60  15mm Retaining Ring WD02-00063 
61  Ball BEaring WD02-00064 
62  Drive Shaft  WD02-00065 
63  M5x15 Screw  WD02-00066 
64  Rubber Washer  WD02-00067 
65  Tension Lever 
66  Lever Spacer  WD02-00069 
67  Washer  WD02-00070 
68  Index Spring  WD02-00071 
69  Rubber Bushing 
70  12mm Retaining Ring  
71  6201 Ball Bearing WD02-00074 
72  Idler Drum 
73  Idler Shaft 
74  Drum Guide  WD02-00077 
75  Index Spring  WD02-00078 
76  Drum Guide  WD02-00079 
77  Index Spring 
78  Mains Lead 
79  Table Angle Guide 
80  Table Frame Bracket  WD02-00084 
81  Baffle Plate 
82  Mitre Guide Handle 
83  Fence  
84  Mitre Guide Body 
85  Bolt 
86  Thumb Nut  WD02-00090 
87  Pointer 
88  Guide Bar 
89  Leg Stand Complete  WD02-00093 
90  Foot